samonas. FCC RADIO TEST REPORT Report No. : FG432920-02E

FR1 n48 / 50MHz / DFT-S OFDM / 64QAM

Middle Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions

343 GHz 12008 pts 35,0 MHz/ 382 GHz

3430 GHz 3530 GHz 1.000 MHz 347341 GHz -44.73 dBm -4.73 dB
3530 GHz 3550 GHz 1.000 MHz 3.53357 GHz -43.25 dBm -18.25 dB
3550 GHz 3599 GHz 1.000 MHz 3.59898 GHz -38.80 dBm -25.80 dB
3599 GHz 3.600 GHz 500,000 kHz 360000 GHz -34.40 dBm -21.40 dB
3.600 GHz 3650 GHz 100,000 kHz 3.64702 GHz -6.75 dBm -36.75 dB
3.650 GHz 3651 GHz 500,000 kHz 3.65088 GHz -43.01 dBm -30.01 dB
3651 GHz 3700 GHz 1,000 MHz 365230 GHz 1253 dBm 2953 dB
3700 GHz 3720 GHz 1.000 MHz 3.70053 GHz -43.09 dBm -18.09 dB
3.720 GHz 3.820 Gz 1.000 MHz 3.80806 GHz -44.16 dBm 416 dB
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FR1 n48 / 50MHz / DFT-S OFDM / 64QAM

Highest Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions
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343 GHz 12008 pr= 38.0 MHz/ 382Gz
3430 GHz 3530 GHz 1.000 MHz 3.46182 GHz -44.70 dBm -4.70 dB
3530 GHz 3600 GHz 1.000 MHz 3.59934 GHz -44.49 dBm -19.49 dB
3.600 GHz 3.649 GHz 1.000 MHz 3.64716 GHz -38.54 dBm -25.54 dB
3649 GHz 3.650 GHz 500.000 kHz 3.64985 GHz -35.13 dBm -22.13 dB
3.650 GHz 3.700 GHz 100.000 kHz 3.65813 GHz -1.37 dBm -37.37 dB
3.700 GHz 3.701 GHz 500,000 kHz 3.70007 GHz -41.96 dBm -28.96 dB
3.701 GHz 3710 GHz 1.000 MHz 3.70234 GHz -39.70 dBm -2670dB
3710 GHz 3.720 GHz 1.000 MHz 3.71128 GHz -41.41 dBm -16.41 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.72774 GHz -44.07 dBm -4.07 d8
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samonas. FCC RADIO TEST REPORT Report No. : FG432920-02E

FR1 n48 / 50MHz / DFT-S OFDM / 256QAM

Lowest Channel

Full RB

Ref Level 40,00 dBm  Offset 2350 a8 Mode Sweep 6L
Count 400/400

1 Spurious Emissions.
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3.43GHe 12008 prs 39.0 MHz/ 382GH:
3430 GHz 3530 GHz 1.000 MHz 352156 GHz -44.17 dBm -1.17 dB
3530 GHz 3540 GHz 1000 MHz 353552 GHz -41.99 dBm -16.99 d&
3540 GHz 3.549 GHz 1.000 MHz 3.54831 GHz -39.35 dBm -26.35 dB
3549 GHz 3.550 GHz 500.000 kHz 354998 GHz -39.05 dBm -26.05 dB
3.550 GHz 3600 GHz 100.000 kHz 3.56848 GHz -8.87 dBm -38.87 dB
3.600 GHz 3601 GHz 500,000 kHz 3.60074 GHz -43.63 dBm -30.63 dB
3.601 GHz 3650 Gz 1,000 MHz 3.606 16 GHz 12,62 dBm 2962 dB
3650 GHz 3720GHz 1000 MHz 3.66605 GHz -43.42 dBm -18.42 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.81805 GHz -44.25 dBm -4.25dB
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FR1 n48 / 50MHz / DFT-S OFDM / 256QAM

Middle Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions
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3.43GH: 12008 prs 39.0 MHz/ 382GH:
3430 GHz 3.530 GHz 1000 Mz 3.49738 GHz ~44.75 dBm -4.75 dB
1530 GHz 3550 GHz 1,000 MHz 354791 GHz 4331 dBm 1831 dB
3550 GHz 31599 GHz 1,000 MHz 359858 GHz -36.56 dBm -23.56 dB
3599 Gtlz 3600 Gtz 500000 kHlz 359998 GHz 3632 dBm -332d8
31600 GHz 31650 GHz 100,000 kHz 351719 GHz -8.30 dBm 3830 dB
3,650 GHz 3,651 GHz 500,000 kHz 365013 GHz -41.91 dBm -28.91 dB
3651 GHz 3.700GHz 1,000 MHz 3§5352 GHz 4139 dBm 2839 dB
3700 GHz 3720 GHz 1,000 MHz 3.70107 GHz -42.98 dBm 17.98 dB
3720 Ghz 3820 GHz 1,000 MHz 381885 GHz -44.26 dBm 426 0B
Ready O &
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samonas. FCC RADIO TEST REPORT Report No. : FG432920-02E

FR1 n48 / 50MHz / DFT-S OFDM / 256QAM

Highest Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions
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343 GHz 12008 pts 39.0 MHz/ 382 GHz
3430 GHz 3530 GHz 1.000 MHz 3.49259 GHz -44.73 dBm -1.73 dB
3530GHz 3600 GHz 1000 MHz 358514 GHz -44.66 dBm -19.66 dB
3.600 GHz 3.649 GHz 1.000 MHz 3.64790 GHz -40.72 dBm -21.72 dB
3649 GHz 3.650 GHz 500.000 kHz 3.64997 GHz -38.54 dBm -25.54 dB
3.650 GHz 3.700 GHz 100.000 kHz 3.67273 GHz -8.35 dBm -39.35 dB
3.700 GHz 3.701 GHz 500,000 kHz 3.70036 GHz -44.19 dBm -31.19.dB
3.701 GHz 37106Hz 1,000 MHz 3.70169 GHz 4057 dBm 2751dB
3710 GHz 3720 GHz 1000 MHz 371119 GHz -12.39 dBm -17.39dB
3.720 GHz 3.820 GHz 1.000 MHz 3.81386 GHz -44.15 dBm -A4.15d8
. o X
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FR1 n48 / 60MHz / DFT-S OFDM / PI/2 BPSK

Lowest Channel

Full RB

RefLevel 40.00d8m  Offset 2350 4B Mode Sweep Gl
Count 400/300
1 Spurious Emissions
30 gpline NE_AB
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12008 pts 35,0 MHz/ 382 GHz
3.430 GHz 3530 GHz 1,000 MHz 3.52076 GHz ~41.84 dBm -1.54 dB
3530GHz 3540 GHz 1000 MHz 353900 GHz -39.96 dBm -14.96 dB
3540 GHz 3589 GHe 1000 MHz 354836 GHz -31.33 dBm -1833 dB
3549 GHz 3,550 Gtz 1.000 MHz 358997 GHz -28.70 dBm -15.70 dB
3550 GHz 3610 GHz 100000 kiHz 359551 GHz -5.23 dBm 3523 dB
3610 GHz 3611 GHz 1,000 MHz 3.61000 GHz -26.69 dBm -13.69 dB
36116GH: 3670GHz 1,000 MHz 361109 GHz 3833 dBm 2533 dB
3670 Gz 3720 GHz 1000 MHz 3.67657 GHz 44,55 dBm -19.55 dB
3720 GHz 3820 GHz 1.000 MHz 3.81316GHz -44.19 dBm 41908
. o X
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FR1 n48 / 60MHz / DFT-S OFDM / PI/2 BPSK

Middle Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions
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343 GHz 12008 pr= 39.0 MHz/ 382Gz
3,430 GHz 3530 GHz 1000 Mz 3.46172 GHz -44.74 dBm .74 dB
1530 GHz 3540 GHz 1,000 MHz 353796 GHz 4337 dBm -1837 dB
3540 GHz 31589 GHz 11000 MHz 358814 GHz -38.62 dBm -25.62 dB
3589 Gitlz 3590 Gite 1,000 MHz 358947 GHz 36.79 dBm -379dB
3500 GHz 31660 GHz 100,000 kHz 365376 GHz -5.09 dBm 35.09 dB
3,660 GHz 3,661 GHz 1.000 MHz 3.66092 GHz -39.36 dBm -26.36 dB
3661 GHz 3710GHz 1.000 Nz 366117 GHz 4205 dBm 2905 dB
3710 GHz 3720 GHz 1,000 MHz 371017 GHz 4316 dBm 1816 dB
3720 Gz 3820 GHz 1,000 MHz 380586 GHz 4425 dBm 42508

ety DN 5
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FR1 n48 / 60MHz / DFT-S OFDM / PI/2 BPSK

Highest Channel

Full RB

Ref Level 40.00 dBm  Offset 2380 dB Mode Sweep SGL
Count 400/400
1 Spurious Emissions
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3.43 GHz 12008 pt= 38.0 MHz/ 382 GHz
3430 GHz 3.530 GHz 1.000 MHz 3.50797 GHz -44.75 dBm 175 dB
3530 GHz 3580 GHz 1,000 Mz 357843 GHz -44.66 dBm -19.66 dB
3,580 GHr 3639 GHe 1.000 Mz 3.63862 GHz -32.22 dBm -19.22dB
3639 Gz 3,640 GHz 1,000 Mz 3.63999 GHz 2755 dBm 1455 dB
3,640 GHz 3,700 GHz 100,000 kHz 366051 GHz -5.02 dBm -35.02 dB
3.700 GHz 3701 GHz 1.000 MHz 3.70006 GHz -28.13 dBm -15.13dB
3701 GHz 1710 GHz 1.000 MHz 370174 GHz 3719 dBm 2413 dB
3710 GHz 3720 GHz 1,000 Mz 3.71005 GHz -11.07 dBm -16.07 dB
3720 GHz 3820 GHz 1,000 Mtz 3.72165 GHz 4233 dBm -233 0B
. o X

12:04:03 M 05/29/2024

FR1 n48 / 60MHz / DFT-S OFDM / QPSK

Lowest Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions

343 GHz 12008 pts 35,0 MHz/ 382 GHz

3430 GHz 3530 GHz 1.000 MHz 352525 GHz -41.25 dBm -1.25 dB
3530 GHz 3560 GHz 1.000 MHz 3.53347 GHz -37.81 dBm -1281d8
3540 GHz 3549 GHz 1.000 MHz 3.54511 GHz -36.79 dBm -23.79 dB
3549 GHz 3.550 GHz 1.000 MHz 3.54993 GHz -28.01 dBm -15.01 dB
3.550 GHz 3610 GHz 100,000 kHz 3.57201 GHz -5.10 dBm -35.10 dB
3610 GHz 3611 GHz 1.000 MHz 3.61001 GHz -28.15 dBm -15.15 dB
3611 GHz 3670GHz 1,000 MHz 361215 GHz 3731 dBm 2131dB
3670 GHz 3720 GHz 1.000 MHz 3.67182 GHz -44.57 dBm -19.57 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.81805 GHz -44.26 dBm -4.26 dB
Ready o =
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FR1 n48 / 60MHz / DFT-S OFDM / QPSK

Middle Channel

Full RB

Ref Level 40.00 dBm  Offset 2380 0B Mode Sweep SGL
Count 200400

1 Spurious Emissions
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3.43GH: 12008 prs 39.0 MHz/ 382GH:
3430 G 3530 Gz 1,000 MHz 3.49189 Gz 44,75 dBm .75 dB
1530 GHz 3540 GHz 11000 MHz 353887 GHz 4353 dBm 1853 dB
T340 GHe 3589 6 1100 Wiz 358105 GhHz 3879 dBm 2579dB
T569GHe 3590 G 1000 Wiz 358983 GHz 3777 dBm 2477 d
3590 Gz 35660 Gtz 100,000 kie 3561648 GHz -4.93 dBm ETEE
660 Gz 3661 6tz 1000 Wz 3166069 GHz -37.84 dBm 24384 d8
3.661 GHz 3710 GHz 1.000 MHz 366186 GHz -3933 dBm -2633dB
3710 GHz 3.720 GHz 1.000 MHz 3.71023 GHz -43.16 dBm -18.16 dB
3720 G 3820 6tz 1100 Mz 381965 GHz 4423 dBm 42348
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FR1 n48 / 60MHz / DFT-S OFDM / QPSK

Highest Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions

343 GHz 12008 pts 35,0 MHz/ 382 GHz

3430 GHz 3530 GHz 1.000 MHz 3.44194 GHz -44.67 dBm -4.67 dB
3530 GHz 3560 GHz 1.000 MHz 357973 GHz -44.73 dBm -19.73 dB
3580 GHz 3639 GHz 1.000 MHz 3.63868 GHz -32.57 dBm -19.57 dB
3.639 GHz 3.640 GHz 1.000 MHz 363998 GHz -25.80 dBm -12.80 dB
3.640 GHz 3.700 GHz 100,000 kHz 3.69309 GHz -5.03 dBm -35.03 dB
3.700 GHz 3.701 GHz 1.000 MHz 3.70001 GHz -28.29 dBm -15.29 dB
3701 GHz 3710GHz 1,000 MHz 3.70136 GHz -35.00 dBm -22.00 dB
3710GHz 3720 GHz 1.000 MHz 3.71411 GHz -38.91 dBm -13.91dB
3.720 GHz 3.820 GHz 1.000 MHz 3.72435 GHz -41.40 dBm -1.40 dB
Ready o =
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samonas. FCC RADIO TEST REPORT Report No. : FG432920-02E

FR1 n48 / 60MHz / DFT-S OFDM / 16QAM

Lowest Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions

343 GHz 12008 pts 35,0 MHz/ 382 GHz

3430 GHz 3530 GHz 1.000 MHz 3.52835 GHz -42.02 dBm -2.02 dB
3530 GHz 3540 GHz 1.000 MHz 3.53609 GHz -39.24 dBm -14.24 d8
3540 GHz 3549 GHz 1.000 MHz 3.54891 GHz -35.18 dBm -22.18 dB
3549 GHz 3.550 GHz 1.000 MHz 3.54995 GHz -28.88 dBm -15.88 dB
3.550 GHz 3610 GHz 100,000 kHz 3.57895 GHz -6.70 dBm -36.70 dB
3610 GHz 3611 GHz 1.000 MHz 3.61016 GHz -29.48 dBm -16.48 dB
3611 GHz 3670GHz 1,000 MHz 361704 GHz -38.91 dBm 2591 dB
3670 GHz 3720 GHz 1.000 MHz 3.71393 GHz -44.56 dBm -19.56 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.807 56 GHz -44.21 dBm -4.21 dB
. o B
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FR1 n48 / 60MHz / DFT-S OFDM / 16QAM

Middle Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions
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343 GHz 12008 pr= 38.0 MHz/ 382Gz
3430 GHz 3530 GHz 1.000 MHz 3.44294 GHz -44.78 dBm -1.78 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53070 GHz -43.57 dBm -1857 dB
3540 GHz 3.589 GHz 1.000 MHz 3.58496 GHz -38.13 dBm -25.13 dB
3589 GHz 3.590 GHz 1.000 Mz 358955 GHz -37.28 dBm -24.28 dB
3.590 GHz 3660 GHz 100.000 kHz 3.61349 GHz -6.34 dBm -36.34 dB
3.660 GHz 3661 GHz 1.000 MHz 3.66053 GHz -38.45 dBm -25.45 dB
3.661 GHz 3.710 GHz 1.000 MHz 3.66151 GHz -38.60 dBm -2560 dB
3710 GHz 3.720 GHz 1.000 MHz 3.71103 GHz -43.21 dBm -18.21 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.80696 GHz -44.22 dBm A422d8
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samonas. FCC RADIO TEST REPORT Report No. : FG432920-02E

FR1 n48 / 60MHz / DFT-S OFDM / 16QAM

Highest Channel

Full RB

Ref Level 40.00 dBm  Offset 2380 dB Mode Sweep SGL
Count 00/200
1 Spurious Emissions.
+0aphee
20 dBrw
[
"
-20
30
wjous e g o2 1
[ o M""“ e —
-50 [
343 GHz 12008 pr= 38.0 MHz/ 382Gz
3430 GHz 3530 GHz 1.000 MHz 352885 GHz -44.67 dBm -4.67 dB
3.530 GHz 3.580 GHz 1.000 MHz 3.57123 GHz -44.74 dBm -19.74 dB
3580 GHz 3.639 GHz 1.000 MHz 3.63761 GHz -36.32 dBm -23.32 dB
3639 GHz 3.680 GHz 1.000 Mz 3.64000 GHz -29.38 dBm -16.38 dB
3.640 GHz 3.700 GHz 100.000 kHz 3.65848 GHz -6.44 dBm -36.44 dB
3.700 GHz 3.701 GHz 1.000 MHz 3.70011 GHz -29.69 dBm -16.69 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70127 GHz -35.54 dBm -2294dB
3710 GHz 3.720 GHz 1.000 MHz 3.71612GHz -38.96 dBm -13.96 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.72385 GHz -42.17 dBm -2.17dB
Ready o &
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FR1 n48 / 60MHz / DFT-S OFDM / 64QAM

Lowest Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions
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343 GHz 12008 pr= 38.0 MHz/ 382Gz
3.430 GHz 3530 GHz 1.000 MHz 351826 GHz -42.59 dBm -1.59 dB
3530 GHz 3540 GHz 1.000 MHz 3.53967 GHz -39.59 dBm -14.58 dB
3540 GHz 3549 GHz 1.000 MHz 3.54896 GHz -33.66 dBm -20.66 dB
3549 GHz 3.550 GHz 1.000 MHz 3.54995 GHz -30.10 dBm -17.10d8
3.550 GHz 3610 GHz 100,000 kHz 3.57423 GHz -7.64 dBm -37.64 dB
3610 GHz 3611 GHz 1.000 MHz 3.61013 GHz -30.93 dBm -17.93 dB
3611 GHz 3.670 GHz 1.000 MHz 361121 GHz 4118 dBm -28.14 dB
3670 GHz 3.720 GHz 1.000 MHz 3.70729 GHz -44.54 dBm -19.54 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.81915 GHz -44.15 dBm -4.15 dB
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samonas. FCC RADIO TEST REPORT Report No. : FG432920-02E

FR1 n48 / 60MHz / DFT-S OFDM / 64QAM

Middle Channel

Full RB

Ref Level 40.00 dBm  Offset 2380 dB Mode Sweep SGL
Count 400/400
1 Spurious Emissions
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3.43 GHz 12008 pt= 38.0 MHz/ 382 GHz
3430 GHz 3.530 GHz 1.000 MHz 3.49049 GHz -44.75 dBm 4175 dB
3530 GHz 3560 GHz 1,000 Mz 3.53003 GHz -43.56 dBm -18.56 dB
3580 GHr 3589 GHz 1.000 Mz 3.58839 GHz -39.58 dBm -26.58 dB
3.569 GHlz 3590 GHz 1,000 Mz 358943 GHz -38.48 dBm 25488
3.590 GHz 3660 GHz 100,000 kHz 361861 GHz -6.97 dBm 36.97 dB
3,660 GHz 3661 GHz 1,000 MHz 3.66025 GHz -41.11 dBm -28.11dB
3,661 Gz 1710 GHz 1.000 MHz 366161 GHz 4273 dBm 2373 dB
3710 GHz 3720 GHz 1,000 Mz 3.71059 GHz -13.19 dBm -18.19.d8
3720 GHz 3820 GHz 1,000 Mtz 3.80696 GHz -44.29 dBm -4.29dB
. o X
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FR1 n48 / 60MHz / DFT-S OFDM / 64QAM

Highest Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions
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343 GHz 12008 pr= 38.0 MHz/ 382Gz
3.430 GHz 3.530 GHz 1.000 MHz 3.45383 GHz -14.77 dBm 1.7 dB
3530 GHz 3580 GHz 1,000 Mz 3.57568 GHz 4467 dBm -19.67 d&
3,580 GHr 3639 GHe 1.000 Mz 3.63532 GHz -38.36 dBm -25.36 dB
3639 Gz 3,640 GHz 1,000 Mz 3.63999 GHz 3041 dBm 1741d8
3,640 GHz 3,700 GHz 100,000 kHz 365773 GHz -7.14 dBm 37.14dB
3.700 GHz 3701 GHz 1.000 MHz 3.70000 GHz -31.01 dBm 1801 d
3701 GHz 1710 GHz 1.000 MHz 370165 GHz 3850 dBm 2590 dB
3710 GHz 3720 GHz 1,000 Mz 3.71067 GHz -11.02 dBm -16.02dB
3720 GHz 3820 GHz 1,000 Mtz 3.72025 GHz -43.48 dBm -3.48d8
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FR1 n48 / 60MHz / DFT-S OFDM / 256QAM

Lowest Channel

Full RB

Ref Level 40.00 dBm  Offset 2380 dB Maode Sweep SGL
count so0jsen

1 Spurious Emissions.
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343 GHz 12008 pr= 38.0 MHz/ 382Gz
3430 GHz 3530 GHz 1.000 MHz 352715 GHz -43.93 dBm -1.93 dB
3530 GHz 3580 GHz 1.000 MHz 3.53994 GHz 4132 dBm -1632 dB
3540 GHz 3.549 GHz 1.000 MHz 3.54868 GHz -36.19 dBm -23.19 dB
3549 GHz 3.550 GHz 1.000 Mz 354999 GHz -30.89 dBm -17.89 dB
3.550 GHz 3610 GHz 100.000 kHz 3.58526 GHz -9.86 dBm -39.86 dB
3610 GHz 3611 GHz 1.000 MHz 3.61020 GHz -32.54 dBm -19.54 dB
3611 GHz 3670 GHz 1.000 MHz 361115GHz -38.26 dBm -2526 dB
3670 GHz 3.720 GHz 1.000 MHz 3.69855 GHz -44.66 dBm -19.66 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.81575 GHz -44.35 dBm A435d8
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FR1 n48 / 60MHz / DFT-S OFDM / 256QAM

Middle Channel

Full RB

Ref Level 40.00 dBn  Offset 23.80 dB Maode Sweep S6L
count oo/
1 Spurious Emissions.
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3.43 GHz 12008 pt= 38.0 MHz/ 382 GHz
3430 GHz 3.530 GHz 1.000 MHz 3.43045 GHz -44.75 dBm -4.75 dB
3530 GHz 3580 GHz 1.000 MHz 3.53308 GHz -43.67 dBm -18.67 dB
3.540 GHz 3.589 GHz 1.000 MHz 3.58829 GHz -42.71 dBm -29.71 dB
3.589 GHz 3.590 GHz 1.000 MHz 3.58996 GHz -40.81 dBm -27.81 dB
3.590 GHz 3.660 GHz 100,000 kHz 3.61842 GHz -3.41 dBrm -39.41 dB
3.660 GHz 3.661 GHz 1.000 MHz 3.66068 GHz -41.04 dBm -28.04 d
3661 GHz 3710 GHz 1.000 MHz 3.66465 GHz -43.00 dBm -30.00 dB
3710 GHz 3.720 GHz 1.000 MHz 3.71007 GHz -43.20 dBm -18.20 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.81476 GHz -44.22 dBm -4.22dB
S LTI X
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FR1 n48 / 60MHz / DFT-S OFDM / 256QAM

Highest Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions
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343 GHz 12008 pr= 38.0 MHz/ 382Gz
3.430 GHz 3.530 GHz 1.000 MHz 3.43624 GHz -44.66 dBm -4.66 dB
3.530 GHz 3.580 GHz 1.000 MHz 3.57568 GHz -44.76 dBm -19.76 dB
3.580 GHz 3639 GHz 1.000 MHz 3.63708 GHz -40.63 dBrm -27.63 dB
3639 GHz 3.680 GHz 1.000 MHz 3.63997 GHz -32.80 dBm -19.80 dB
3.640 GHz 3.700 GHz 100,000 kHz 3.65485 GHz -9.85 dBm -39.85 dB
3.700 GHz 3.701 GHz 1.000 MHz 3.70008 GHz -32.05 dBm -19.05 dB
3.701 GHz 3710 GHz 1.000 MHz 3.70143 GHz -3847 dBm -2547dB
3710 GHz 3.720 GHz 1.000 MHz 3.71429 GHz -42.23 dBm -17.23dB
3.720 GHz 3.820 GHz 1.000 MHz 3.72345 GHz -43.93 dBm -3.93 dB
dy O &
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FR1 n48 / 80MHz / DFT-S OFDM / PI/2 BPSK

Lowest Channel

Full RB

Ref Level 40.00 dBm  Offset 2380 dB Mode Sweep SGL
Count 400/400
1 Spurious Emissions.
30.4phine e _ss
20 dBrw
0
10 ‘
-20 ‘
_m \ ‘
SPURIOUS_ LN |nBs 002
b h,ﬂmw L-L ]
50
343 GHz 12008 pr= 38.0 MHz/ 382Gz
3430 GHz 3530 Gz 1,000 M 352865 GHz -41.99 dBm -1.99.dB
3530 GHz 3580 GHz 1.000 MHz 3.53320 GHz -40.13 dBm -15.13 dB
3520 Ghe 3549 Gtz 11000 Wz 354881 GHz -36.06 dBm -23.06dB
3549 6tz 3550 6tz 1000 Wiz 354991 GHz -30.43 dBm 1743 d8
3550 Gz 3630 GHz 100,000 ke 357620 GHz -6.78 dBm 3678 dB
3630 6z 3631 6tz 1000 MHz 363030 GHz -3318 dBm 201848
3631 GHz 3710 GHz 1.000 MHz 363104 GHz -35.89 dBm -2289dB
3710 GHz 3.720 GHz 1.000 MHz 3.71058 GHz -43.28 dBm -18.28 dB
3720 Gt 3820 Gtz 1000 Wz 381675 GHz 4430 dBm 4308

12:08:04 AM  05/29/2024

FR1 n48 / 80MHz / DFT-S OFDM / PI/2 BPSK

Middle Channel

Full RB

Ref Level 40.00 dBm  Offset 2380 dB Mode Sweep SGL
Count 400/400

1 Spurious Emissions

T NE 2B

20 dBrw

0

10 o et

Ell

0

SPURIOUS_UINE | ns_002

_‘”_”'"_}______m,f.—‘..w r.m..__,_._J_L

0 | o N

343 GHz 12008 pr= 39.0 MHz/ 382Gz
3430 GHe 3,530 GHz 1.000 Mz 3.52845 GHz ~44.00 dBm -4.00 dB
1530 GHz 3540 GHz 1,000 MHz 353341 GHz 42,59 dBm 17.59 dB
3540 GHz 3579 GHz 1,000 MHz 357847 GHz -40.17 dBm -27.17 dB
3579 GHz 3560 Gz 1,000 MH: 357995 GHz -39.36 dBm -2636dB
3580 GHz 3670 GHz 100,000 kHz 3561821 GHz -6.93 dBm 3693 dB
3670 GHz 3671 GHz 1,000 MHz 367022 GHz -39.01 dBm -26.01 dB
1671 GHz 3710GHz 1000 MHz 367301 GHz 4032 dBm 2731748
3710GHe 3720 GHz 1,000 MHz 3.71225GHz -42.66 dBm -17.66 dB
3720 GHz 3820 GHz 1,000 MHz 3.81935 GHz ~44.19 dBm -419.d8

Ready o &
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FR1 n48 / 80MHz / DFT-S OFDM / PI/2 BPSK

Highest Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions

343 GHz 12008 pts 35,0 MHz/ 382 GHz

3430 GHz 3530 GHz 1.000 MHz 3.44004 GHz -44.70 dBm -4.70 dB
3530 GHz 3540 GHz 1.000 MHz 3.53022 GHz 4362 dBm -18.62 dB
3540 GHz 3619 GHz 1.000 MHz 3.61478 GHz -38.91 dBm -25.91 dB
3619 GHz 3.620 GHz 1.000 MHz 361994 GHz -29.68 dBm -16.68 dB
3.620 GHz 3.700 GHz 100,000 kHz 3.683 55 GHz -6.80 dBm -36.80 dB
3.700 GHz 3.701 GHz 1.000 MHz 3.70043 GHz -33.31 dBm -20.31dB
3701 GHz 3710GHz 1,000 MHz 3.70128 GHz -35.48 dBm 2248 di

3710GHz 3720 GHz 1.000 MHz 3.71593 GHz -40.73 dBm -15.73dB
3.720 GHz 3.820 GHz 1.000 MHz 3.72465 GHz -42.69 dBm -2.69 dB

. o B

12:12:05 M 05/29/2024

FR1 n48 / 80MHz / DFT-S OFDM / QPSK

Lowest Channel

Full RB

RefLevel 40.00d8m  Offset 2350 4B Mode Sweep 6l
Count 400/300

1 Spurious Emissions

30 gpline NE_AB

20 dBm

0

10 ot

20 ‘

-30

40 abm -

- s

50 |

343 GHz 12008 pts 39.0 MHz/ 382 GHz
3430 GHz 3530 GHz 1,000 MHz 352615 GHz -40.28 dBm 0.28dB
3530GHz 3540 GHz 1000 MHz 353687 GHz -38.75 dBm -13.75 dB
3540 GHz 3589 GHe 1000 MHz 354861 GHz -35.38 dBm -2238dB
3549 GHz 3,550 Gtz 1.000 MHz 358998 GHz -30.32 dBm 1732 dB
3550 GHz 3630 GHz 100000 kiHz 356425 GHz -6.72 dBm -36.72 dB
3630 GHz 3631 GHz 1.000 MHz 3.63070 GHz -35.07 dBm -22.07 dB
3.631GHz 37106Hz 1.000 MHz 3.63167 GHz -38.06 dBm -25.06 dB
3710 GHz 3720 GHz 1000 MHz 3.71581 GHz -13.30 dBm -1830dB
3720 GHz 3820 GHz 1.000 MHz 3.80876 GHz -44.26 dBm -4.26 dB

Ready o &
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FR1 n48 / 80MHz / DFT-S OFDM / QPSK

Middle Channel

Full RB

Ref Level 40.00 dBm  Offset 2380 0B Mode Sweep SGL
Count $00/400
1 Spurious Emissions.
30.8ee nE_ss
20 dBrwr
[
10 WM
-20
-30
SPURIOUS_LINE |AS_002
AT -~ Se———— ‘ r ——
50 - o
3.43 GHz 12008 pt= 39.0 MHz/ 382 GHz
3.430 GHz 3530 GHz 1.000 MHz 3.52895 GHz -43.36 dBm -3.36 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53955 GHz -41.87 dBm -16.87 dB
3540 GHz 3579 GHz 1.000 MHz 3.57629 GHz -39.32 dBm -26.32 dB
3579 GHz 3.580 GHz 1.000 MHz 357977 GHz -37.62 dBm -24.62 dB
3580 GHz 3670 GHz 100,000 kHz 3.62221 GHz -6.66 dBm -36.66 dB
3670 GHz 3671 GHz 1.000 MHz 3.67049 GHz -39.14 dBm -26.14 dB
3671 GHz 3.710 GHz 1.000 MHz 367297 GHz 4053 dBm 2153 dB
3710 GHz 3.720 GHz 1.000 MHz 3.71664 GHz -42.55 dBm -17.55 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.81336 GHz -44.27 dBm -4.27 dB

01:43:08 AM 05/29/2024

FR1 n48 / 80MHz / DFT-S OFDM / QPSK

Highest Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions

+0aphee e se

20 dBrw

[

0 J—

-20

30

spumous e ags ooz W

R S I, | D

-50

343 GHz 12008 pr= 38.0 MHz/ 382Gz
3430 GHz 3530 GHz 1.000 MHz 3.44404 GHz -44.73 dBm -4.73 dB
3530 GHz 3540 GHz 1.000 MHz 3.53000 GHz -43.58 dBm -18.58 dB
3540 GHz 3619 GHz 1.000 MHz 3.61872 GHz -35.67 dBm -22.67 dB
3619 GHz 3620 GHz 1.000 Mz 361999 GHz -30.30 dBm -17.30 dB
3620 GHz 3.700 GHz 100.000 kHz 3.68883 GHz -6.39 dBm -36.39 dB
3.700 GHz 3.701 GHz 1.000 MHz 3.70023 GHz -36.02 dBm -23.02 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70169 GHz -37.45 dBm -2445dB
3710 GHz 3.720 GHz 1.000 MHz 3.71087 GHz -40.14 dBm -15.14 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.72115GHz -41.46 dBm -1.46 dB

Ready o &
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FR1 n48 / 80MHz / DFT-S OFDM / 16QAM

Lowest Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions

343 GHz 12008 pts 35,0 MHz/ 382 GHz

3430 GHz 3530 GHz 1.000 MHz 352466 GHz -42.17 dBm -2.17 dB
3530 GHz 3540 GHz 1.000 MHz 3.53332 GHz -40.59 dBm -15.59 dB
3540 GHz 3549 GHz 1.000 MHz 3.54787 GHz -38.76 dBm -25.76 dB
3549 GHz 3.550 GHz 1.000 MHz 3.54997 GHz -3255 dBm -1955 dB
3550 GHz 3630 GHz 100,000 kHz 3.61859 GHz -8.62 dBm -38.62 dB
3.630 GHz 3631 GHz 1.000 MHz 3.63008 GHz -35.90 dBm -22.90 dB
3631 GHz 3710GHz 1,000 MHz 363775 GHz -41.28 dBm 2838 dB
3710GHz 3720 GHz 1.000 MHz 3.71008 GHz -43.27 dBm -18.27dB
3.720 GHz 3.820 Gz 1.000 MHz 3.80716 GHz -44.15 dBm -4.15dB
Ready o =

12:09:22 AM  05/25/2024

FR1 n48 / 80MHz / DFT-S OFDM / 16QAM

Middle Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions

30 gpline NE_AB

20 dBm

0

10

20

-30

SPURIOUS_LINE |ABS_ 002

a0 abi — T

50 -

343 GHz 12008 pts 35,0 MHz/ 382 GHz
3.430 GHz 3530 GHz 1,000 MHz 3.52125GHz ~44.45 dBm -4.45 dB
3530GHz 3540 GHz 1000 MHz 353619 GHz -42.71 dBm A17.71d8
3540 GHz 3579 GHe 1000 MHz 356647 GHz -41.37 dBm -2837dB
3579 GHz 3.580 Gz 1.000 MHz 357991 GHz -39.71 dBm -2671dB
3580 GHz 3670 GHz 100000 kiHz 365387 GHz -8.57 dBm -38.57 dB
3670 GHz 3671 GHz 1,000 MHz 367023 GHz -40.17 dBm -21.17 dB
3671 6GHz 37106Hz 1,000 MHz 367192 GHz 4204 dBm -29.04 dB
3710 GHz 3720 GHz 1000 MHz 3.71184 GHz 4281 dBm -17.81dB
3720 GHz 3820 GHz 1.000 MHz 3.81755 GHz -44.21 dBm -4.21d8

Ready o &
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FR1 n48 / 80MHz / DFT-S OFDM / 16QAM

Highest Channel

Full RB

Ref Level 40.00 dBm  Offset 2380 0B Mode Sweep SGL
Count 400400

1 Spurious Emissions.

30.4phine ne_ps

20 dBrwr

[

10

-20

-30

T ) \

IS E—— —

-50

343 GHz 12008 pr= 39.0 MHz/ 382Gz
3430 Gz 3530 GHz 1.000 MHz 344114 GHz -44.69 dBm 466 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53183 GHz -43.57 dBm -18.57 dB
3540 GHe 3519GHe 1000 Mz 3561667 GHz -39.22 dBm 26228
36196He 35620 Giiz 1000 Mz 361998 GHz 3086 dBm 1786 0B
3520z 3700 Gz 100,000 khz 3.64488 GHz -834 dBm 3834.dB
3.700 G 3701 6tz 1000 Wiz 3.70001 GHz -34.45 dBm -21.46 dB
3.701 GHz 3.710 GHz 1.000 MHz 370118 GHz -37.20 dBm -24.20 dB
3710 GHz 3.720 GHz 1.000 MHz 3.71000 GHz -40.32 dBm -1532dB
3720 Ga 320Gz 1000 Mtz 372385 GHz 4318 dBm 318d8

12:13:23 M 05/29/2024

FR1 n48 / 80MHz / DFT-S OFDM / 64QAM

Lowest Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions

30 dpiee NE_re
20 dBrw
0
10
E)
30 |
pous e e con *
e j———
— }N"—-.-‘_ |
50
343 GHz 12008 pr= 38.0 MHz/ 382Gz
3430 GHe 3.530 GHz 1000 Mz 3.51886 GHz -42.84 dBm -2.84 dB
3530 GHz 3540 GHz 1.000 MHz 353789 GHz -40.68 dBm 1568 dB
3500 GHz 3589 GHz 1.000 MHz 3.54855 GHz -37.79 dBm -24.79 dB
3549 GHe 3550 GHz 1.000 MHz 355000 GHz 3382 dBm -2082 dB
3550 GHz 3630 GHz 100,000 kHz 3561147 GHz -3.24 dBm 3924 dB
3630 GHz 3631 GHz 1,000 MHz 363005 GHz -35.80 dBm 2280 dB
3631 GHz 3710GHz 1000 MHz 363191 GHz 4005 dBm 2705 dB
3710GHe 3720 GHz 1,000 MHz 3.71220GHz 43,15 dBm 1815 dB
3720 GH: 3820 GHz 1.000 MHz 3.81036 GHz -44.23 dBm 423d8
e
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FR1 n48 / 80MHz / DFT-S OFDM / 64QAM

Middle Channel

Full RB

Ref Level 40.00 dBm  Offset 2380 dB Mode Sweep SGL
Count 400/400

1 Spurious Emissions

30 gpline NE_AS:

20 dBrw

0

10 e -

-0

30

SPURIOUS_LINE |ABS 002

a0 abm —] 1

50 i 8

3.43 GHz 12008 pt= 38.0 MHz/ 382 GHz
3430 GHz 3.530 GHz 1.000 MHz 3.43774 GHz -44.70 dBm -1.70dB
3530 GHz 3560 GHz 1,000 Mz 353972 GHz -42.76 dBm 17.76 48
3580 GHr 3579 GHz 1.000 Mz 3.57894 GHz -40.65 dBm -27.65dB
3579 GHz 3580 GHz 1,000 Mz 357932 GHz 3945 dBm -26.45 dB
3.580 GHz 3670 GHz 100,000 kHz 361881 GHz -8.83 dBm -38.83 dB
3,670 GHz 3671 GHz 1.000 MHz 3.67040 GHz -40.01 dBm -21.01dB
3671 GHz 1710 GHz 1.000 MHz 3.68006 GHz 4131 dBm 2831dB
3710 GHz 3720 GHz 1,000 Mz 3.71518 GHz -13.03 dBm 1803 dB
3720 GHz 3820 GHz 1,000 Mtz 3.81515 GHz -44.32 dBm 432 d8

. o X

01:44:26 AM  05/29/2024

FR1 n48 / 80MHz / DFT-S OFDM / 64QAM

Highest Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions

343 GHz 12008 pts 35,0 MHz/ 382 GHz

3430 GHz 3530 GHz 1.000 MHz 344303 GHz -44.73 dBm -4.73 dB
3530 GHz 3560 GHz 1.000 MHz 3.53365 GHz -43.61 dBm 1861 dB
3540 GHz 3619 GHz 1.000 MHz 3.61478 GHz -40.39 dBm -27.39 dB
3619 GHz 3.620 GHz 1.000 MHz 361999 GHz -32.41 dBm -19.41 d8
3620 GHz 3.700 GHz 100,000 kHz 3.63929 GHz -9.38 dBm -39.38 dB
3.700 GHz 3.701 GHz 1.000 MHz 3.70009 GHz -35.46 dBm -22.46 dB
3701 GHz 3710GHz 1,000 MHz 3.70408 GHz -38.82 dBm 2582 dB
3710GHz 3720 GHz 1.000 MHz 3.71167 GHz -41.20 dBm -16.20 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.72275 GHz -42.32 dBm -2.32dB
Ready o =
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FR1 n48 / 80MHz / DFT-S OFDM / 256QAM

Lowest Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions

T NE_re
20dBm
0
10

e
E)

|

343 GHz 12008 pts 35,0 MHz/ 382 GHz

3430 GHz 3530 GHz 1.000 MHz 352466 GHz -43.73 dBm -3.73 dB
3530 GHz 3560 GHz 1.000 MHz 3.53622 GHz -42.49 dBm -17.49 dB
3540 GHz 3549 GHz 1.000 MHz 3.54841 GHz -40.22 dBm -27.22 dB
3549 GHz 3.550 GHz 1.000 MHz 3.54997 GHz -35.05 dBm -12.05 dB
3550 GHz 3630 GHz 100,000 kHz 3.61287 GHz -11.10 dBm -41.10 dB
3.630 GHz 3631 GHz 1.000 MHz 3.63008 GHz -38.33 dBm -25.33 dB
3631 GHz 3710GHz 1,000 MHz 363199 GHz -41.73 dBm 2873dB
3710GHz 3720 GHz 1.000 MHz 3.71008 GHz -43.25 dBm -18.25 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.80127 GHz -44.29 dBm -4.29 dB
Ready o =

12:10:42 M 05/29/2024

FR1 n48 / 80MHz / DFT-S OFDM / 256QAM

Middle Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions

343 GHz 12008 pts 35,0 MHz/ 382 GHz

3430 GHz 3530 GHz 1.000 MHz 3.44803 GHz -44.74 dBm -4.74 dB
3530 GHz 3560 GHz 1.000 MHz 353718 GHz -43.42 dBm -18.42 dB
3540 GHz 3579 GHz 1.000 MHz 3.57886 GHz -43.65 dBm -30.65 dB
3579 GHz 3.580 GHz 1.000 MHz 357941 GHz 4236 dBm -1936 dB
3580 GHz 3670 GHz 100,000 kHz 3.66182 GHz -11.25 dBm -41.25 dB
3670 GHz 3671 GHz 1.000 MHz 3.67025 GHz -42.05 dBm -29.05 dB
3671 GHz 37106GHz 1,000 MHz 367106 GHz -12.66 dBm -29.66 dB
3710GHz 3720 GHz 1.000 MHz 3.71238 GHz -43.17 dBm -18.17dB
3.720 GHz 3.820 GHz 1.000 MHz 3.81915GHz -44 35 dBm A435d8
Ready o =
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FR1 n48 / 80MHz / DFT-S OFDM / 256QAM

Highest Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions

30 gpline NE_AB
20 dBrw
0
10
I Lo e "“1
20 |
-30 -
SPURIOUS LINE |ABS 002
[ asm
50 | |
343 GHz 12008 pr= 38.0 MHz/ 382Gz
3430 GHz 3530 GHz 1.000 MHz 3.44404 GHz -44.71 dBm 1.7 dB
3530GHz 3540 GHz 1000 MHz 353039 GHz -43.50 dBm -18.50 dB
3540 GHz 3619 GHe 1000 MHz 3.61872 GHz -42.92 dBm -29.92 dB
3619 GH: 3,620 Gz 1.000 MHz 361987 GHz -34.90 dBm -21.90 dB
3620 GHz 3700 GHz 100000 kiHz 368753 GHz -11.05 dBm -41.05 dB
3.700 GHz 3701 GHz 1.000 MHz 3.70002 GHz -39.23 dBm 2623 dB
3.701 GHz 37106Hz 1.000 MHz 370327 GHz 41.37 dBm 2837dB
3710 GHz 3720 GHz 1,000 Mz 3.71022 GHz -12.53 dBm 1753d8
3720 GHz 3820 GHz 1.000 MHz 3.72105 GHz -44.03 dBm -4.03 dB
. o X
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FR1 n48 / 90MHz / DFT-S OFDM / PI/2 BPSK

Lowest Channel

Full RB

Ref Level 40.00 dBm  Offset 2380 dB Mode Sweep SGL
Count 400/400

1 Spurious Emissions

30 dpiee NE_AS:

20 dBrw

0

10 o i1

-20 i

30 i

SPURIOUS_LINE |ABS 002

a0 abm Mﬂ r -

50 |

3.43 GHz 12008 pt= 38.0 MHz/ 382 GHz
3430 GHz 3.530 GHz 1.000 MHz 352076 GHz 1188 dBm -1.88 dB
3530 GHz 3560 GHz 1,000 Mz 353853 GHz -40.28 dBm 15288
3580 GHr 3589 GHz 1.000 Mz 3.54882 GHz -33.54 dBm -20.54 dB
3549 GHz 3550 GHz 1,000 Mz 3.54989 GHz 3175 dBm 1875 dB
3.550 GHz 3680 GHz 100,000 kHz 3560317 GHz -6.81 dBm 36.81 dB
3,640 GHz 3681 GHz 1,000 MHz 364011 GHz -38.61 dBm 2561 dB
3.641 GHz 1710 GHz 1.000 MHz 364414 GHz 41.18 dBm 28.18dB
3710 GHz 3720 GHz 1,000 Mz 3.71145 GHz 1324 dBm -1824dB
3720 GHz 3820 GHz 1,000 Mtz 3.81426 GHz -44.21 dBm 42168

. o X

12:16:07 AM  05/25/2024

FR1 n48 / 90MHz / DFT-S OFDM / PI/2 BPSK

Middle Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions

30 gpline NE_AB

20 dBm

0

10 hrns it ‘

20 ‘

-30

SPURIOUS_UINE |ngS_002 N

4 aom — T__ —

50

343 GHz 12008 pts 35,0 MHz/ 382 GHz
3.430 GHz 3530 GHz 1,000 MHz 3.52925 GHz 4337 dBm -337dB
3530GHz 3540 GHz 1000 MHz 353879 GHz 4182 dBm -16.82 dB
3540 GHz 3579 GHe 1000 MHz 357855 GHz -36.12 dBm -23.12d8
3579 GHz 3.580 Gz 1.000 MHz 357992 GHz -29.64 dBm -16.64 dB
3580 GHz 3670 GHz 100000 kiHz 364323 GHz -6.92 dBm -36.92 dB
3670 GHz 3671 GHz 1,000 MHz 367004 GHz -38.66 dBm -25.66 dB
3671 6GHz 37106Hz 1,000 MHz 367476 GHz 4145 dBm -28.45 dB
3710 GHz 3720 GHz 1000 MHz 3.71513GHz 1264 dBm -17.64 dB
3720 GHz 3820 GHz 1.000 MHz 3.81086 GHz -44.26 dBm -4.26 dB
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FR1 n48 / 90MHz / DFT-S OFDM / PI/2 BPSK

Highest Channel

Full RB

RefLevel 40.00d8m  Offset 2350 4B Mode Sweep Gl
Count 400/300

1 Spurious Emissions

30 gpline NE_AB

20 dBm

0

10 — P

20 i

" |
[I— ——— o

50 !

343 GHz 12008 pts 35,0 MHz/ 382 GHz
3.430 GHz 3530 GHz 1,000 MHz 3.43724 GHz 44,68 dBm -1.68 dB
3530GHz 3540 GHz 1000 MHz 353971 GHz -43.33 dBm 1833 d8
3540 GHz 3609 Gz 1000 MHz 3.60862 GHz -35.78 dBm -22.78 dB
3,609 GHz 3610 Gz 1.000 MHz 3.60995 GHz -30.37 dBm 1737 dB
3610 GHz 3700 GHz 100000 kiHz 363278 GHz -6.99 dBm -36.99 di
3.700 GHz 3701 GHz 1,000 MHz 3.70021 GHz -37.86 dBm -24.86 dB
3.701 GHz 37106Hz 1,000 MHz 3.70123 GHz -39.07 dBm 2607 d
3710 GHz 3720 GHz 1000 MHz 3.71253 GHz -41.72 dBm -16.72 dB
3720 GHz 3820 GHz 1.000 MHz 3.72135 GHz -43.13 dBm 31308

12:20:08 M 05/29/2024

FR1 n48 / 90MHz / DFT-S OFDM / QPSK

Lowest Channel

Full RB

Ref Level 40.00 dBn  Offset 23.80 dB Maode Sweep S6L
count oo/
1 Spurious Emissions.
T e se
20 dBrm
0
10 My o |
-20 ‘
e I
Lk i 4[ P -
=0 ‘
3.43 GHz 12008 pt= 38.0 MHz/ 382 GHz
3430 GHz 3.530 GHz 1.000 MHz 3.52975 GHz -40.80 dBm -0.80 dB
3530 GHz 3580 GHz 1.000 MHz 3.53769 GHz -38.94 dBm -13.94 dB
3.540 GHz 3.549 GHz 1.000 MHz 3.54814 GHz -36.32 dBm -23.32dB
3549 GHz 3.550 GHz 1.000 MHz 3.54997 GHz -31.95 dBm 8.95 di
3.550 GHz 3.640 GHz 100,000 kHz 358920 GHz -133 dBrm -37.33 dB
3.640 GHz 3.641 GHz 1.000 MHz 3.64016 GHz -35.35 dBm -22.35 dl
3641 GHz 3710 GHz 1.000 MHz 3.64655 GHz -40.43 dBm -27.45 dB
3710 GHz 3.720 GHz 1.000 MHz 3.71152 GHz -43.14 dBm -18.14 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.81456 GHz -44.23 dBm -4.23dB
Read) LTI <
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FR1 n48 / 90MHz / DFT-S OFDM / QPSK

Middle Channel

Full RB

RefLevel 40.00d8m  Offset 2350 4B Mode Sweep Gl
Count 400/300
1 Spurious Emissions
30 gpline NE_AB
20 dBm
0
10 o ‘
20 ‘
NE |
— MMM‘ rnm.ww_._q
50
343 GHz 12008 pts 35,0 MHz/ 382 GHz
3.430 GHz 3530 GHz 1,000 MHz 3.52026 GHz 4275 dBm -2.75dB
3530GHz 3540 GHz 1000 MHz 353819 GHz -40.88 dBm 1588 d
3540 GHz 3579 GHe 1000 MHz 357844 GHz -35.65 dBm -22.65 dB
3579 GHz 3.580 Gz 1.000 MHz 357999 GHz -31.64 dBm 864 df
3580 GHz 3670 GHz 100000 kiHz 3.60500 GHz -7.41 dBm 37.41dB
3670 GHz 3671 GHz 1,000 MHz 367003 GHz -36.14 dBm -23.14 dB
3671 6GHz 37106Hz 1,000 MHz 367425 GHz m -27.06 dB
3710 GHz 3720 GHz 1000 MHz 3.71014 GHz 4224 dBm -17.24 dB
3720 GHz 3820 GHz 1.000 MHz 3.72065 GHz -44.03 dBm -4.03 dB
Read, o B

01:46:28 AM 05/29/2024

FR1 n48 / 90MHz / DFT-S OFDM / QPSK

Highest Channel

Full RB

Ref Level 40.00 dBm  Offset 2380 dB Mode Sweep SGL
Count 400/400

1 Spurious Emissions

30 dpiee NE_AS:

20 dBrw

0

10 —— s, o,

-0

30

g — A

S ——

-50 +

3.43 GHz 12008 pt= 38.0 MHz/ 382 GHz
3430 GHz 3.530 GHz 1.000 MHz 3.45333 GHz -44.56 dBm -1.56 dB
3530 GHz 3560 GHz 1,000 Mz 353708 GHz 4332 dBm -1832d8
3580 GHr 3609 GHz 1.000 Mz 3.60800 GHz -36.92 dBm -23.92 dB
3,609 Ghlz 3610 GHz 1,000 Mz 3.60998 GHz 31.71 dBm 18.71dB
3610 GHz 3,700 GHz 100,000 kHz 3.65030 GHz -7.14 dBm 37.14dB
3.700 GHz 3701 GHz 1.000 MHz 3.70037 GHz -35.89 dBm .89 di
3701 GHz 1710 GHz 1.000 MHz 370202 GHz -38.03 dBm 2503 dB
3710 GHz 3720 GHz 1,000 Mz 3.71087 GHz -10.20 dBm 15.20d8
3720 GHz 3820 GHz 1,000 Mtz 3.72015 GHz -42.14 dBm -2.14.d8

Read, o B

12:20:47 M 05/29/2024
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samonas. FCC RADIO TEST REPORT Report No. : FG432920-02E

FR1 n48 / 90MHz / DFT-S OFDM / 16QAM

Lowest Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions

30 gpline NE_AB
20 dBm
0
10
e
!
T
12008 pts 35,0 MHz/ 382 GHz

3430 GHz 3530 GHz 1.000 MHz 352945 GHz -42.46 dBm -2.46 dB
3530 GHz 3540 GHz 1.000 MHz 3.53937 GHz -40.64 dBm -15.64 dB
3540 GHz 3549 GHz 1.000 MHz 3.54888 GHz -39.07 dBm -26.07 dB
3549 GHz 3.550 GHz 1.000 MHz 3.54991 GHz -33.12 dBm -20.12 dB
3.550 GHz 3640 GHz 100,000 kHz 3.62343 GHz -8.25 dBm -38.25 dB
3.640 GHz 3641 GHz 1.000 MHz 3.64062 GHz -35.92 dBm -22.92 dB
3641 GHz 37106GHz 1,000 MHz 364124 GHz -3839 dBm -2539dB
3710GHz 3720 GHz 1.000 MHz 3.71135 GHz -43.06 dBm -18.06 dB
3.720 GHz 3.820 Gz 1.000 MHz 3.79078 GHz -44.29 dBm -4.29 dB
. o B

12:17:26 AM 05/29/2024

FR1 n48 / 90MHz / DFT-S OFDM / 16QAM

Middle Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions

30 gpline NE_AB

20 dBrw

0

10 ———

20

-30

SPURIOUS_LINE |ABS 002

40 abm ir‘

’____4__7.._._ B L — -

50 L

343 GHz 12008 pr= 38.0 MHz/ 382Gz
3430 GHz 3530 GHz 1.000 MHz 352685 GHz -43.99 dBm -3.99 dB
3530GHz 3540 GHz 1000 MHz 353664 GHz -42.45 dBm 17.45d8
3540 GHz 3579 GHe 1000 MHz 357851 GHz -40.55 dBm -27.55 dB
3579 GHz 3.580 Gz 1.000 MHz 357997 GHz 3219 dBm -19.19 dB
3580 GHz 3670 GHz 100000 kiHz 362176 GHz -8.59 dBm -38.59 dB
3,670 GHz 3671 GHz 1.000 MHz 367011 GHz -35.96 dBm -22.96dB
3671 6GHz 37106Hz 1.000 MHz 367172GHz 3814 dBm 2514 dB
3710 GHz 3720 GHz 1,000 Mz 3.71180 GHz -12.70 dBm 17.70d8
3720 GHz 3820 GHz 1.000 MHz 3.807 56 GHz -44.16 dBm 416 dB

Ready o &

01:47:07 M 05/29/2024
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FR1 n48 / 90MHz / DFT-S OFDM / 16QAM

Highest Channel

Full RB

Ref Level 40.00 dBm  Offset 2380 0B Mode Sweep SGL
Count 400400

1 Spurious Emissions

30.8ee ne_ps

20 dBrwr

0

10 -

20

‘ - »
AR S ES—— e

0 t

3.43GH: 12008 prs 39.0 MHz/ 382GH:
3430 Gz 3530 GHz 1.000 MHz 3.44014 GHz 4459 dBm 456 dB
3530 GhHa 3540 GHz 1000 Mz 353140 GHz 4340 dBm -18.40 d8
3540 GHe 3609 Gz 1000 Mz 358925 GHz 4036 dBm 273648
3609 Gra 3610 Giiz 1000 Mz 360392 GHz 3353 dBm 2059 dB
35106Hz 3700 Gz 100,000 khz 362672 GHz -9.02 dBm 3802 dB
3.700 G 3701 6tz 1000 Wiz 3.70000 GHz -35.83 dBm 2283 dB
3701 Gz 3710GHz 1000 MHz 370124 GHz 3584 dBm 2384d8
3710GHs 37206Hz 1000 Mz 371118GHz 41.00 dBm 16.00 dB
3720 Ga 320Gz 1000 Mtz 372115 GHz 4285 dBm -285 dB

v

12:21:27 AM 05/29/2024

FR1 n48 / 90MHz / DFT-S OFDM / 64QAM

Lowest Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions

30 gpline NE_AB

20 dBrw

0

10 =

20 ‘

-30

a0 abm

B e e

50 | }

343 GHz 12008 pr= 38.0 MHz/ 382Gz
3430 GHz 3530 GHz 1.000 MHz 352975 GHz -42.92 dBm -2.92dB
3530GHz 3540 GHz 1000 MHz 353714 GHz -41.82 dBm -16.82 dB
3540 GHz 3589 GHe 1000 MHz 358584 GHz -41.15 dBm -28.15 dB
3549 GHz 3,550 Gtz 1.000 MHz 358999 GHz -34.07 dBm -21.07 dB
3550 GHz 3680 GHz 100000 kiHz 3558596 GHz -9.50 dBm -33.50 dB
3,640 GHz 3681 GHz 1.000 MHz 3.64041 GHz -36.65 dBm -2365dB
3641 GHz 37106Hz 1.000 MHz 364455 GHz -40.77 dBm 27.77d8
3710 GHz 3720 GHz 1,000 Mz 3.71010 GHz -13.17 dBm 1817 dB
3720 GHz 3820 GHz 1.000 MHz 3.809 26 GHz -44.27 dBm -4.27 dB

Ready o &
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FR1 n48 / 90MHz / DFT-S OFDM / 64QAM

Middle Channel

Full RB

Ref Level 40.00 dBm  Offset 2380 0B Mode Sweep SGL
Count $00/400
1 Spurious Emissions.
30.8ee nE_ss
20 dBrwr
[
10
ek —m-'-v"'j
-20 ‘
E -
SPURIOUS_LINE |AS_002
S abm 4 |
_l____.___ e —] r-.«__u.—m_ I A
50 T
3.43 GHz 12008 pt= 39.0 MHz/ 382 GHz
3.430 GHz 3530 GHz 1.000 MHz 3.52006 GHz -44.37 dBm -4.37 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53657 GHz -42.95 dBm -17.95 dB
3540 GHz 3579 GHz 1.000 MHz 3.57801 GHz -40.10 dBm -27.10 dB
3579 GHz 3.580 GHz 1.000 MHz 3.57998 GHz -33.88 dBm -20.88 dB
3580 GHz 3670 GHz 100,000 kHz 3.667 31 GHz -9.88 dBm -39.88 dB
3670 GHz 3671 GHz 1.000 MHz 3.67003 GHz -37.29 dBm -24.29 dB
3671 GHz 3.710 GHz 1.000 MHz 367199 GHz -40.78 dBm -271.78 dB
3710 GHz 3.720 GHz 1.000 MHz 3.71184 GHz -43.08 dBm -18.08 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.81166 GHz -44.24 dBm -4.24 dB

01:47:46 AM 05/25/2024

FR1 n48 / 90MHz / DFT-S OFDM / 64QAM

Highest Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions

30 dpiee NE_re

20 dBrw

0

10

Com——

E)

El)

SPURIOUS_LINE |ags_002

ey * i

NS P E— S

50

343 GHz 12008 pr= 38.0 MHz/ 382Gz
3430 GHe 3.530 GHz 1000 Mz 3.47890 GHz ~44.75 dBm -4.75 dB
3530 GHz 3540 GHz 1.000 MHz 353440 GHz -43.59 dBm 1859 dB
3500 GHz 3608 GHz 1.000 MHz 3.60255 GHz -41.09 dBm -28.09 dB
3,609 GHz 3510 GHz 1.000 MHz 361000 GHz -34.68 dBm -2168dB
3610 GHz 3.700 GHz 100,000 kHz 368302 GHz -3.58 dBm 395 dB
3,700 GHz 3.701 GHz 1,000 MHz 3.70041 GHz -36.79 dBm 2379 dB
3701 GHz 3710GHz 1000 MHz 370177 GHz 3917 dBm 2611 dB
3710GHe 3720 GHz 1,000 MHz 3.71205GHz -41.39 dBm 1639 dB
3720 GH: 3820 GHz 1.000 MHz 3.72035 GHz -43.49 dBm -3.49 dB

e

12:22:06 AM 05/25/2024
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FR1 n48 / 90MHz / DFT-S OFDM / 256QAM

Lowest Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions

343 GHz 12008 pts 35,0 MHz/ 382 GHz

3430 GHz 3530 GHz 1.000 MHz 352585 GHz -43.52 dBm -3.52dB
3530 GHz 3560 GHz 1.000 MHz 3.53892 GHz -41.29 dBm -16.29 dB
3540 GHz 3549 GHz 1.000 MHz 3.54862 GHz -37.20 dBm -24.20 dB
3549 GHz 3.550 GHz 1.000 MHz 3.54983 GHz -35.59 dBm -12.59 dB
3.550 GHz 3640 GHz 100,000 kHz 3.58888 GHz -12.24 dBm -42.24 dB
3.640 GHz 3641 GHz 1.000 MHz 3.64090 GHz -40.31 dBm -27.31dB
3641 GHz 37106GHz 1,000 MHz 364221 GHz -11.22 dBm 2822 dB
3710GHz 3720 GHz 1.000 MHz 3.71009 GHz -43.18 dBm -18.18 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.78598 GHz -44.23 dBm -4.23 dB
. o B

12:18:45 M 05/25/2024

FR1 n48 / 90MHz / DFT-S OFDM / 256QAM

Middle Channel

Full RB

Ref Level 40.00 dBm  Offset 2380 0B Mode Sweep SGL
Count 400/400
1 Spurious Emissions
T NE_re
20 dBrwr
0
10
ety
E) ‘
El) -
SPURIOUS_LINE |A8S 002
[0 gt - _+ =
P I | A
T
343 GHz 12008 pr= 38.0 MHz/ 382Gz
3430 GHz 3.530 GHz 1000 Mz 3.52106 GHz -44.58 dBm -4.58 dB
3530 GHz 3540 GHz 1.000 MHz 353088 GHz 4337 dBm 1837 d&
3500 GHz 3579 GHz 1.000 MHz 357879 GHz -40.43 dBm 2743 dB
3579 GH: 3560 GHz 1.000 MHz 357998 GHz -35.80 dBm -2280 dB
3580 GHz 3670 GHz 100,000 kHz 362059 GHz -11.82 dBm 4182 dB
3670 GHz 3671 GHz 1,000 MHz 367032 GHz -41.23 dBm 2823 dB
3671 GHz 3710 GHz 1000 MHz 367675 GHz 4327 dBm 3021 dB
3710GH: 3720 GHz 1,000 MHz 371180 GHz 4317 dBm 1817 dB
3720 GH: 3820 GHz 1.000 MHz 3.79697 GHz 4417 dBm 417 d8

01:48:27 AM  05/29/2024
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FR1 n48 / 90MHz / DFT-S OFDM / 256QAM

Highest Channel

Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L
Count 800/400

1 Spurious Emissions

T NE 2B
20 dBrw
[
10
e
-20
-30
SPURIOUS_LINE | ABS 002
[k » |
-50 ] I —
343 GHz 12008 pr= 38.0 MHz/ 382Gz
3,430 GHz 3,530 GHz 1000 MHz 3.43804 GHz ~44.70 dBm -1.70 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53152 GHz -43.56 dBm -18.56 dB
3540 GHz 31609 GHz 1,000 MHz 3.60821 GHz -40.18 dBm -27.18 dB
31609 GHz 36106z 1,000 MH: 360998 GHz 35.15 dBm -2.15dB
3610 GHz 3,700 GHz 100,000 kHz 3.68352 GHz 1148 dBm -41.48 dB
3,700 GHz 3701 Gz 1.000 MHz 3.70030 GHz -40.97 dBm -27.97 dB
3.701 GHz 3.710 GHz 1.000 MHz 3.70343 GHz -40.94 dBm -2794 dB
3710 GHz 3.720 GHz 1.000 MHz 3.71040 GHz -42.59 dBm -17.59 dB
3720 GHz 3820 GHz 1,000 MHz 3.72035 GHz 4413 dBm -4.13 0B

12:22:47 AM 05/29/2024
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FR1 n48 / 100MHz / DFT-S OFDM / PI/2 BPSK

Lowest Channel

1RBO 1IRBmax

Ref Level 40.00 dBm  Offset 23 80 0B Mede Sweep 56L Ref Level 40.00dBm  Offset 23.80 dB Mode Sweep SGL

‘Count 400/400 Count 400/200
1 Spurious Emissions 1 Spuri
Uimit Chec Ait Limit Chec Al
30 gpbine.5PURlOUS e Ags_oda L 20 agipe.SPURlOUS LINE aBs oda AL
20 dBrw T 20
. ! |
10 10 dBar
20 I -20 dBe -
- !
ouS LINE ‘”& | ' PURIOUS LN ABS 002 | i l\l
. s [ — : i T B— N
o ! H PRI e -‘.‘..Lw‘ Py ““‘“’T""ﬂ”\#‘.“! kAR
3.43 GHz 12008 pr= 38.0 MHz/ 382GH: | 343GHz . . 12008 pts 39.0 MHz/ 382G
3430 GHz 3530 GHz 1000 MHz 3.31895 GHz 402 cBm 01248 3.430 GHz 3530 GHz 1.000 MHz 352625 GHz 4239 dBm 239dB
3530 GHz 3560 GHz 1.000 MHz 353924 GHz -36.73 dBm -11.73 dB 35306H: 3540 GHz 1,000 MHz 353977 GHz .26 dB 1526 dB.
3500 GHe 3589 Ghie 1.000 Mbie 3.54900 GHz -25.19 dBm -12.19 d8 3540 GHz 3549 GHz 1.000 MHz 358013 GHz 41.19 dBm 2819 dB
3549 GHe 3550 GHz 1.000 MHz 354996 GHz -10.28 dBm 277 dB O 35806 1,000 MH: 334997 GHz prt d
3550 GHz 3.650 Ghiz 100,000 kHz 355101 GHz 1288 dBm -17.02d8 3550 GHz 3650 GHz 100.000 kiz 364889 GHz 16.35 dBm 13.65 dB
350 GHz 2651 6Hz 1000 MHz 365083 Gl -42.8 dbm 2s6ds 3650 G 3651 GHz 1,000 Mz 3.65000 Gz 8,81 dBm 219 dB
3651 GHz 3710GHz 1.000 MHz 3.66606 GHz -12.45 dBm -29.45 dB 3651 GHz 3710 GHz 1,000 Mtz 3.65103 GHz 2491 dBm 1151 dB
3710 GHz 3720 GHz 1.000 MHz 3.71101 GHz -43.21 dBm -18.21dB 3710GHz 3720GHz 1.000 MHz 3.71014 GHz 4324 dBm 1824 dB
3720 GH: 3820 GHz 1.000 MHz 3.81236 GHz -44.33 dBm -433d8 ettt e 000 Mt 37 ;

cety R

01:55:16 AM 05/25/2024 01:55:55 A 05/29/2024

Channel power -13dBm > -21.91dBm (PASS) Channel power -13dBm > -21.80dBm (PASS)

RefLevel 4000 cBm  Offset 2380 48 = RBW 10kHz s6l RefLevel 40.00 d8m  Offset 23.80 6B = REW 10kHz saL

s 3008 = SWT 100 ms ® VW 10Ktz Mode Sweep Count 1007100 | = it 300 & SWT 100 ms & VBW 30kH: _Mode Sweep Count 100/100
30 dB———————— H1 i

20

10

0 o

10 db 10

-20 20

30 dBm e Pt \‘,:u"u'afw‘ M S - :

0 A udhl o il L VEVNGNP

e VT AR T

l;}ﬂnrvlJ.‘«},.Mwﬁmmh—'hl AT vy 50 by e (BT = e e
cFasaeseR: 1001 pts 200.0kHz/ Span20MHs| | [cFasasems 1001 pis. 200.0 kttaf ETTEEITN

2 Result Summal None 2 Result Summas None
Txl (Ref) 1.000 MHz -21.91 d8m Tl (Ref] 1,000 MHz -21.80 dBm
Tx Total -21.91 dBm TxTotal -21.80 dBm

02:43:46 MM 05/23/2024 02:53:50 MM 05/29/2024
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Full RB

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep 6L

Count 800/400
1 Spurious Emissions
Line _SPURIOUS_LINE_ABS_0(2

30

20 dBrn

5

URIOUS_UNE |n8s o0
oabm W+-»-~—‘—‘M4 l'-*»-—»....__ﬂ__;—..m...
-50 |

343 GHz 12008 pr= 38.0 MHz/ 382Gz

3.430 GHz 3530 GHz 1.000 MHz 3.52995 GHz -40.86 dBm -0.86 dB
3.530 GHz 3.540 GHz 1.000 MHz 3.53734 GHz -39.16 dBm -14.16 dB
3540 GHz 3549 GHz 1.000 MHz 3.54852 GHz -36.99 dBm -23.99 dB
3549 GHz 3.550 GHz 1.000 MHz 3.55000 GHz -29.52 dBm -16.52dB
3.550 GHz 3.650 GHz 100,000 kHz 3.58023 GHz -6.78 dBm -36.78 dB
3.650 GHz 3.651 GHz 1.000 MHz 3.65017 GHz -36.86 dBm -23.86 dB
3.651 GHz 3710 GHz 1.000 MHz 3.65486 GHz -39.59 dBm -26.59 dB
3.710 GHz 3720 GHz 1.000 MHz 3.71080 GHz -42.50 dBm -17.50 dB
3.720 GHz 3.820 GHz. 1.000 MHz 3.80716 GHz -44.28 dBm -4.28 dB

12:24:11 M 05/29/2024
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SPORTON LAB.

FR1 n48 / 100MHz / DFT-S OFDM / PI/2 BPSK

Middle Channel

1RBO 1IRBmax

Ref Level 40.00dBm  Offset 2380 dB Mode Sweep 6L

Ref Level 40.00 dBm  Offset 2380 dB Mode Sweep SGL
Count 300/400 Count 4007400
1 Spurious Emissions 1
Limit Che R Limit Ched
30 dphine 5PuRlous_ ke Ass od2 30 dghineSPURlOUS LNE ABs og2
20 dBrw 20 |
‘ |
0 i [
10 il J‘
-20 dBow T
Al
L
| |
4 1l | ’ ] ] W‘ —— -
. - 50 dBor | . 1 TP I ) bl
3.43 GHz 12009 pts 39.0 MHz/ 382GH | 3.43GHz - 12008 pts 39.0 Miz/ 3.82 GHz

3530 GHz 3.31105 GHz 43.73 cBm 3430 GHz 3530 Gz 1.000 MHz 352695 GHz -44.45 dBm

3530 GHz 3540 GHz 1.000 MHz 353988 GHz 3530 GHz 3540 GHz 1.000 MHz 3.53197 GHz -43.33 dBm
3.500 Gz 3569 GHz 1.000 MHz 356893 GHz 3540 GHz 3569GHz 1.000 MHz 356452 GHz -40.18 dBm
3568 GHe 3570 GHz 1.000 MHz 356970 GHz 3569 GHz I5706H 1,000 MHz 356925 GHz 4216 dBm
3570 GHe 3.680 GHz 100.000 kHz 57612 GHz 3570 GHz 3680 GHz 100,000 kHz 3.67391 GHz 16.82 dBm
3,680 GHz 3.681 GHz 1.000 MHz 3,551 00 GiHe 3680 Gtz 3681 GHe 1.000 Mz 3.68009 GHz -31.98 dBm
3681 GHz 3710 GHz 1.000 MHz 3.68539 GHz 3.681 GHz 3710 GHz 1.000 MHz 3.68156 GHz -34.13 dBm
3710 GHz 3720 GHz 11000 MHz 3.71008 GHz 3710 GHz 37206Hz 1000 MHz 371254 GHz 41.05 dBm
3720 GH 2420 GHe 1000 Mz 3.80716 GHz 3720 Gz 3820 Gie 1.000 MHs 3.72285 GHz 4217 dBm

02:01:51 AM  05/25/2024 02:02:30 M 05/29/2024

Ref Level 40.00 dBm  Offset 2380 dB Mode Sweep SGL

‘Count 400/400

1 Spurious Emissions

30 gpbine.5PURlOUS e Ags_oda

20 dBrw

0

10

E) |

1 r\—.__._-.,_
it
38.0 MHz/ 382 GHz
3430 GHz 3.530 Ghz 1.000 MHz 352635 GHz -41.02 dBm -1.02 dB
3530 GHz 3500 GHz 1.000 MHz 353142 GHz -41.45 dBm -16.45 dB
3540 GHz 3.568 GHz 1.000 MHz 3.56884 GHz -37.69 dBm -24.69 dB
3569 GHz 3570 GHz 1,000 MHz 356917 GHz -37.15dBm 2415 dB
3510GHz 3,680 Gz 100,000 kHz 366566 GHz -1.23 dBm 3723 dB
3,680 GHz 3.681 Gz 1,000 MHz 368061 GHz -39.74 dBm -26.74 dB
3681 GHz 3710 GHz 1000 Mz 368174 GHz -39.91 dBm 2651 dB
3710GHz 3720 Gz 1.000 MHz 3.71929 GHz -41.87 dBm -16.87 dB
3720 GHz 3820 GHz 1.000 MHz 3.72215 GHz -43.41 dBm -3.41d8
ot R

02:03:05 MM 05/29/2024
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FR1 n48 / 100MHz / DFT-S OFDM / PI/2 BPSK

Highest Channel

1RBO 1IRBmax

Ref Level 40.00 dBm  Offset 23 80 0B Mede Sweep 56L Ref Level 40.00dBm  Offset 23.80 dB Mode Sweep SGL

Count 400/400 Count 4007500
1 Spurious Emissions. 1 Spuri
Limh Ched AiL Limit Chec AL
30 qpline SPURlOUS UNE_Bs_od2 L 20 apbine SPURlOUS Line_aBs od2 AL
20 dBrwr T T 20
[ o
10 10 dier
-0 ] 20 dBen L — ;
|
T | 30 }ll
PINE! H ! RIOUS LINE |ABS 002 | l\\
e e il P NIV PO e [ ' — - J ! i
- N Y YA pry | T T T TIPS Y
343 GHz 12009 pts 38.0 MHz/ 382 GHz 343GHz - - 12008 pts 39.0 MHz/ 382 GHz
3.430 GHz 3530 GHz 1.000 MHz 3.43534 GHz -44.75 dBm -4.75 dB 3430 GHz 3,530 GHz 1.000 Miiz 3.443 84 GHz 4475 dBm
3.530 GHz 3.540 GHz 1.000 MHz 3.53192 GHz 4361 dBm -1861 dB 3530 GHz 3540 GHz 1.000 MHz 3.53106 GHz -43.57 dBm 18.57 dB
3540 GHz 3599 GHz. 1000 MHz 3.50897 GHz -24.25 dBm -11.25 dB 3540 GHz 3599 GH 1,000 MHz 3158930 GHz 4118 dBm 2818 dB.
3599 GHz 3,600 GHz 1000 MHz 359999 GHz -10.40 dBm 260 dB 3399 GHz 3600 GHz 1000 Witz 350903 GHz 4232 dBm
3,600 GHz 3700 GHz 100,000 kHz 3.60090 GHz 14.44 dBm -15.56 dB 35600 GHz 3700 GHz 100.000 kiz 369901 GHz 16.05 dBm 13.95 dB
3.700 GHz 3701 Gz 1.000 MHz 3.70078 GHz -42.70 dBm -29.70 dB 3700GHs 3701 GHs 1.000 MHs 370006 GHz 9.87 dBm 313 dB
3701 GHz 37106Hz 1000 MHz 3.70996 GHz -11.80 dBm 2880 B 3701 GH. 37106H 1,000 MH; 370116 GHz -26.94 dBm 139448
3.71036 GHz -41.44 dBm -16.44 dB : : : . : X X X
3710 GHz 3720 GHz 1,000 MHz 37106H: 37206Hz 1000 MHz 371021 GHz -37.51 dBm 1251 dB
3720 GHz 3.820 GHa 1.000 MHz 3.72375 GHz -42.95 dBm -2.95 dB 3720 Gy 3820 CHs 1,000 MHs 372025 GHz 20,53 dBm 053 dB.

cety R

02:11:42 AM 05/29/2024 02:29:56 B 05/29/2024

Channel power -13dBm > -21.65dBm (PASS) Channel power -13dBm > -22.29dBm (PASS)

RefLevel 4000 cBm  Offset 2380 48 = RBW 10kHz s6l RefLevel 40.00 d8m  Offset 23.80 6B = REW 10kHz saL

- e 3048 = SWT  100ms = VBW 30kHz  Mode Sweep Count 100/100 - Att 3048 ® SWT  100ms ® VBW 30kHz Mode Sweep Count 100/100
30 dB——————— T T
20
10
0 ]
10 dis 10
-20 20
‘1#" i
30 4t = Rl e vy
A Y Wl
Iy AT
0 YN al P ada
WuwN‘\N"" AT ’ EmAAN,
] eyt AN YA et
-50 ¥ " r
e T T U L o U I S e e T
CF 35995 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz @, 1001 pts 200.0 kHz/ Span 2.0 MHz

2 Result Summal None 2 Result Summas None
Tel (Ref) 1.000 MHz -21.65 dBm Tal (R 1.000 MH; -22.29 dBm
Taotal 2165 dBm el : 3275 dBm

. =
Ry NN :

02:40:31 MM 05/29/2024 02:30:36 MM 05/29/2024
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Full RB

6L
Count 800/400

Ref Level 40.00d8m  Offset 23,50 dB Mode Sweep

1 Spurious Emissions
Line _SPURIOUS_LINE_ABS_0(2
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20 dBrn
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343 GHz 12008 pr= 38.0 MHz/ 382Gz

3430 GHz 3530 GHz 352625 GHz -43.64 dBm

3530 GHz 3560 GHz 1.000 MHz 3.53785 GHz -40.76 dBm
3540 GHz 3599 GHz 1000 MHz 3.50508 GHz -38.11 dBm
3599 GHz 3.600 GHz 1.000 MHz 3.59995 GHz -30.17 dBm
3.600 GHz 3.700 GHz 100,000 kHz 3.67937 GHz -6.55 dBm
3.700 GHz 3.701 GHz 1.000 MHz 3.70010 GHz -36.48 dBm
3701 GHz 3710GHz 1,000 MHz 370110 GHz 3811 dBm
3.710 GHz 3720 GHz 1.000 MHz 3.71222 GHz -40.47 dBm
3.720 GHz 3.820 Gz 1.000 MHz 3.72075 GHz -42.66 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG432920-02E

FR1 n48 / 100MHz / DFT-S OFDM / QPSK

Lowest Channel

1RBO

1RBmax

Ref Level 40.00d8m  Offset 23,50 dB

Mode Sweep SGL Ref Level 40.00 dflm  Offset 23.80 dB Mode Sweep SGL
Count 300/400 Count 4007400
1 Spurious Emissions 1
Limit Che AL Limit Ched AT
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3.43 GHz 12009 pts 39.0 MHz/ 382GH | 3.43GHz - ) 12008 pts 39.0 Miz/ 3.82 GHz

3.430 GHz 3.530 GHz 1.000 MHz 3.52955 GHz -10.41 dBm 04148 3430 GH 3,530 GH 1,000 MH; 3.

1530 GHz 3560 GHz 1,000 MHz 353985 GHz 3631 dBm 11318 et e 1000 M 333973 GHz 39.79 dBm

3580 GHr 3589 GHz 1.000 Mz 3.54891 GHz -27.27 dBm -14.27 dB 3540 GHs 3549 GHs 1,000 MHs 3553007 GHz 3127 dBm

3549 GHz 3550 GHz 1,000 Mz 354998 GHz -3.58 dBm 347 dl EX ¥

3.550 GHz 3,650 GHz 100,000 kHz 355109 GHz 1538 dBm 14,62 dB $ ) 358490

3,650 GHz 3651 GHz 1,000 MHz 365097 GHz 4272 dBm -29.72 dB 3650 GHs 3631 Ghla 1.000 Mits 3.65007 GH 10.53 dB

3.651 GHz 3.710GHz 1.000 MHz 3.66606 GHz 4235 dBm -2935dB 3651 an 3 m‘;ﬁ.ﬂh IOWM:: 365103 GH: 2447 aam

3710 GHz 3.720 GHz 1.000 MHz 3.71075 GHz -43.17 dBm -18.17dB 3710GHz 3720GHz 1.000 MHz 3.71006 GHz 43.15 dBm

3720 GHz 3820 GHz 1,000 Mtz 3.80786 GHz -44.22 dBm 4228 3720GH: 3820 GHa 1.000 Mits 381885 GHz 4222 dBm

oty -
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01:57:13 A 05/29/2024

Channel power -13dBm > -22.12dBm (PASS)

Channel power -13dBm > -22.01dBm (PASS)

Reflevel 4000 aBm  Offset 238008 = RBW 10kHZ

RefLevel 40.00d8m  Offset 23.80 B = REW 10

s6l Kz saL
- A J0dE = SWT 100 ms ® VBW 30kHz Mode Sweep Court 100/100 - At 3048 & SWT___100ms & VBW 30 kHz _Mode Sweep Count 100/100
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CF 3.5435 GHz 1001 pts 200.0 kHz/ Span 20MHz | | [cF3505 GHx 1001 pts 200.0 kHz/ Span 2.0 Mz

2 Result Summa HNone
Tx1 (Ref) 1.000 MHz -22.12 dBm
Tx Total -22.12dBm
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2 Result Summa None
Txl (Ref] 1.000 MHz -22.01 dBm
Tx Total -22.01 dBm
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